
 

Projekt współfinansowany ze środków Unii Europejskiej w ramach  
Europejskiego Funduszu Społecznego 

ROZWÓJ POTENCJAŁU I OFERTY DYDAKTYCZNEJ POLITECHNIKI WROCŁAWSKIEJ 

 

 

 

 

 

 

 

 

Wrocław University of Technology 

 

Environmental Quality Management 

 

 
Małgorzata Kabsch-Korbutowicz 

Katarzyna Majewska-Nowak 

 

 

MEMBRANE SEPARATION 

PROCESSES IN 

ENVIRONMENTAL PROTECTION 

 

 

 

 

 

 

 

 

 

Wrocław 2011 



 

 

Wrocław University of Technology 
 

 

 

 

Environmental Quality Management 

 
 

 

Małgorzata Kabsch-Korbutowicz  
Katarzyna Majewska-Nowak 

 
MEMBRANE SEPARATION 

PROCESSES IN 
ENVIRONMENTAL PROTECTION 

Theory and Laboratory Practice 
 
[...]
- chlorination - coagulation - sedimentation – sand filtration - MF; 
• water of high hardness:  
- softening - sand filtration - MF; 
• water of low hardness: 
- sand filtration – MF.  

It should be pointed out that chlorination at the initial stage of water treatment is 
not recommended due to possibility of forming chlorinated organic compounds. 

The main purpose of water pre-treatment is to prevent membranes and the 
membrane installation from mechanical clogging as well as to prevent fouling and 
scaling. Suspended solids are removed in filtration and microfiltration. Colloids 
and metal oxides can be removed by applying coagulation with ferric or aluminum 
compounds. Improved coagulation can be achieved by applying coagulation with 
the aid of flocculation by polyelectrolytes, sedimentation and filtration. Substances 
which may cause biological fouling such as microorganisms and their metabolic 
products can be rendered harmless by the chlorination of water and subsequent 
dechlorination by dosing sodium sulfite or sodium hyposulfite. Adding biocides 
such as sodium bisulfite, formaldehyde or copper sulfate to treated water can help 
in killing living organisms. Organic substances (e.g. solvents) can be effectively 
removed by adsorption on activated carbon.  

High concentrations of mineral salts are very dangerous due to their scaling 
potential. To prevent scaling, i.e. to prevent the formation of carbonate and sulfate 
sludge (CaCO3, CaSO4, BaSO4, SrSO4) and the precipitation of SiO2, the following 
procedures should be applied: 

-  dosing acid into feed water (calcium carbonate CaCO3 will not be 
precipitated, emission of CO2 will occur), 

102



 

 

-  dosing scaling inhibitors which delay crystal formation, e.g. sodium 
hexametaphosphate (sulfates will not be precipitated – calcium sulfate-
CaSO4, barium sulfate - BaSO4, strontium sulfate -SrSO4), 

-  increasing the water temperature,  
-  keeping the pH > 8 or < 6 will prevent silica precipitation, 
-  decreasing the water recovery, 
-  water softening using ion exchange methods, 
-  water softening by lime or by lime and soda (calcium and magnesium 

hydroxides will be precipitated). 

Generally, the produced water will be used as drinking or process water. Post-
treatment involves 

- removal of dissolved gases (carbon dioxide CO2 and hydrogen sulfide H2S) 
in vacuum degasified or sprinkling cascade bed, 

- pH adjustment in order to prevent corrosion  (by caustic soda or by burnt 
lime), 

- disinfection of desalted water by chlorine or chlorine dioxide. 
 If the desalinated water is being combined with another source of water, it is 

very important to ensure similar water quality characteristics in both water sources. 
Concentrate is generated as a side product of the separation of minerals from 

the source water used for desalination. Therefore, this liquid stream contains most 
of the minerals and contaminants and pretreatment additives in concentrated form. 
The concentration of minerals and contaminants in the concentrate is usually 2 to 
10 times higher than that in the source water. The possible methods of concentrate 
disposal can be as follows: 

- discharge directly to surface waters (e.g. river, lake, sea), 
- discharge to sanitary sewer,  
- deep well injection or discharge to underground excavations, 
- evaporation ponds, 
- spray irrigation (only for concentrates of low TDS), 
- zero liquid discharge (evaporation of water and concentration of salt). 
Key environmental issues associated with concentrate disposal to surface 

waters include 
- salinity increase beyond the tolerance thresholds of the species in the area 

of discharge, 
- concentration of metals and radioactive ions to harmful levels, 
- concentration and discharge of nutrients which can change the marine flora 

metabolism, 
- disturbance in the ion-balance of receiving waters, 

103



 

 

- disturbance of bottom marine flora and fauna during outfall installation.  

The salt concentration in RO concentrate amounts to 1,500-25,000 mg/dm3 
after brackish water desalination and 65,000-85,000 mg/dm3 after seawater 
desalination. 

Fig. 10-8 shows a flow diagram of a typical RO desalination plant for drinking 
water production. At the beginning, the feed water is subjected to coagulation and 
flocculation. Then the pre-treated water is pumped through a sand filtration bed 
and adsorption columns to a MF unit. After removing all suspended solids, colloids 
and metal oxides the water can be directed to RO modules using a high-pressure 
pump. Desalted water should be disinfected and the pH adjusted. The resulting 
concentrate is discharged to the sewer or surface water. In order to prevent scaling, 
some scaling inhibitors and acid are added prior to the membrane installation. 

 
Fig. 10-8. Schematic of a typical RO desalination system for drinking water 

production (based on [49]) 
 

Fig. 10-9 illustrates a RO desalination plant with UF as a pre-treatment step. 
The flow pattern is similar to that previously described. The feed water is also 
subjected to conventional pre-treatment including coagulation, flocculation and 
sand filtration. Then the water enters the UF modules instead of adsorption 
columns.  

 

feed water

coagulation

sedimentation

sand 
filtration adsorption

sand 
filtration

MF 

SHMP
acid

high-pressure pump 
concentrate 

RO

disinfection pH 
adjustment

desalted 
water 

SHMP - sodium hexametaphosphate 

?P=2 - 3 MPa (brackish water)

?P=5 - 6 MPa (sea water)

20 g TDS/m3 (brackish water ) 
500 g TDS/m3 (seawater) 

104



 

 

feed water

coagulation

sedimentation

sand 
filtration

MF

SHMP
acid

high-pressure pump

concentrate

RO

disinfection pH 
adjustment

desalted 
water

SHMP – sodium hexametaphosphate

UF

concentrate

sodium 
bisulfite

 

Fig. 10-9. Schematic of a RO desalination system with UF pre-treatment for drinking 
water production(based on [49])  

 
Although it may seem that introducing a second membrane process will 

increase the investment cost, the advantages of UF as a pre-treatment step are clear 
due to 

- lower operating costs, 
- lower frequency of RO membrane cleaning, 
- decrease in RO membrane exchange costs (by 20%), 
- pre-treatment can be simplified and cheaper by 10%. 

The application of  UF after the filtration of seawater containing 39 g TDS/dm3 
enables [49] 

- decrease of turbidity to a level lower than 0.16 NTU, 
- decrease of DOC to a value less than 0.7 mg/dm3, 
- decrease of the suspended solid concentration to a level lower than 15 

mg/dm3, 
- decrease of the SDI to 2.8-3.3 from the initial value of 5.5-6.2, 
- decrease of the bacterial concentration to 1-2/100 ml from the initial 

concentration of 50-60/100 ml for raw water. 

One of the largest desalination plants is located in Ashkelon, Israel (Fig. 10-
10). From the intake pumping station, raw seawater is sent for pre-treatment 
consisting of dual-media gravity filters with chemicals added prior to filtration. The 
use of ferric chloride as a coagulant facilitates a good reduction of the SDI. 
Filtration is performed through gravity filters containing quartz sand and anthracite 
media. The low filtration rate (8 m/h) allows for a high filtration efficiency even 
with storm turbidity levels. A set of Micronics filters forms a final safety barrier 

105



 

 

before the membranes. The desalination system consists of four stages. This 
unusual configuration is due to the high permeate quality requirements with 
chloride less than 20 mg/dm3 and boron less than 0.4 mg/dm3. The first pass 
operates at 45% recovery while the second pass operates at 85% recovery with an 
elevated pH to increase boron removal efficiency. The third pass is fed by 
concentrate from the second pass and the recovery in this pass amounts to 85%. 
The fourth pass, operated at 90% recovery and at a high pH, completes the boron 
removal from the second pass brine. In total, the plant makes use of 25,500 Filmtec 
seawater type membranes and 15,100 brackish water type membranes. Post 
treatment with lime is applied to remineralize the product water. The adjustment of 
pH and alkalinity are necessary before distribution. The plant has a capacity of 
330,000 m3/day and the water cost is calculated as 0.5 $/m3. 

sea-
water

desalted 
water tank

to distribution

coagulation high-pressure 
pump

NaHSO3

NaOCl

H2SO4

filtration

MF

remineralization

intermediate
tank

RO Io

with energy recovery
FeCl3 polymer

RO

degassing

RO  
IIIo

RO
IIo

RO
IVo

NaOH

antiscalantH2SO4
concentrate concentrate

NaOH

antiscalant

NaOH

NaOCl degassing

NaOCl

H2SO4

Fig. 10-10. Ashkelon desalination plant (based on [50]) 

The most recent desalination plant was built in 2010 in Sydney. This plant 
provides up to 15% of Sydney’s drinking water supplies having a capacity of 
250,000 m3/day. Seawater is delivered from the ocean through a 2.5 km long tunnel 
on the ocean floor and enters the plant through screens which filter out material 
larger than 5 mm. Pre-treatment involves coagulation by ferric chloride and gravity 
filtration through sand and coal filters. Filtered sweater is pumped with a pressure 
of 5-6 MPa into the reverse osmosis installation consisting of 36,000 membranes. 
The retentate is directed to the energy recovery device (DWEER) before being 
returned to the ocean via the outlet tunnel. The two-stage RO system operates at 
42% recovery. Fluoride and lime are added to the product water to meet Australian 

106



 

 

Drinking Water Guidelines. Remineralized water is then disinfected by adding 
chlorine and ammonia. 

Although the main source of water for desalination process is seawater or 
brackish water, there are also possibilities and needs for wastewater desalination. 
Fig. 10-11 presents a very good example of municipal secondary effluent treatment 
by membrane process – reverse osmosis. The main purpose of such treatment is to 
protect groundwater from seawater infiltration. The plant is located in California 
and it has been operating since 1975. The purified wastewater, after mixing with 
groundwater is injected into the ground to replenish the existing resources. Then 
the injected water can be withdrawn as drinking water. 

 According to the scheme in Fig. 10-11, the technological process consists of 
coagulation with lime, flocculation and clarification. In order to decrease the water 
pH, recarbonation by dosing CO2 is applied. Then part of the pre-treated 
wastewater enters the adsorption unit with the second part flowing through the RO 
modules. Finally, the purified effluents are mixed with groundwater and injected 
into the ground. 

 

secondary
treated
effluent

rapid mixing flocculation sedimentation recarbonation

multi-media filtration

granular
activated
carbon

reverse osmosis

blending and storage

injection into
the ground

lime recalcination

chlorination

carbon
regeneration

 
Fig. 10-11. Schematic of wastewater desalination in Water factory 21 (California, 

USA) (based on [51]) 
 

 

10.1.2. Treatment of mine waters 

Historically, mine waters were considered a lost resource. However, the 
scarcity of freshwater has resulted in mine waters being used as a viable industrial 
and potable water resource. Besides being a possible resource, mine waters can 

107



 

 

have a serious impact on the environment. The consequences of untreated or poorly 
treated mine water discharge to surface waters are as follows: 

- destruction of fauna and flora, 
- worsening of river water quality which makes the water unsuitable for 

municipal and agricultural purposes, 
- required additional treatment of river water for industrial purposes, 
- the need for an expensive water supply from other regions.  

Due to the intensive exploitation of coal beds in Poland in the past and also in 
the present, mine water utilization has become an important task. For example, in 
2000, 32 mines discharged water to the Vistula River while 36 mines discharged 
water to the Oder River resulting in 150 million and 55 million cubic meters of 
saline water per year, respectively [50]. 

Mine water can be classified according to the chloride and sulfate 
concentration as follows: 

• I group: drinking water 
                       Cl- +SO4

2- < 0.6 kg/m3;  
• II group: industrial water  

                  Cl- +SO4
2- =  0.6- 1.8 kg/m3;  

• III group: moderately saline water 
                   Cl- +SO4

2- = 1.8- 42 kg/m3;  
• IV group: brines 

                   Cl- +SO4
2-  > 42 kg/m3 . 

Only 20% of mine waters in Poland contain about 600-800 mg of salt per dm3 
(acceptable level for drinking water) and can be used as potable water following 
minimal treatment. Mine waters of the II and partly of the III group can be a 
potential source of water for municipal and industrial use, but these waters require 
more advanced treatment. Special treatment methods should be applied to the IV 
group (salinity > 200 g/dm3). 

The reduction of mine water discharge to surface waters can be achieved by  
• the application of treatment technologies which enable water and salt 

recovery and their economic reuse, e.g. as drinking water, 
• mining and geological activity: 

    - deep injection into the ground which is the cheapest and the 
safest method of disposal, 

    - storage of mine water concentrates in underground excavations, 
    - closing of mines or drawing levels. 

The most effective available treatment methods are 
• reverse osmosis, 
• nanofiltration,  
• evaporation, 

108



 

 

• integrated systems. 
Membrane processes can be applied as an alternative or together with conventional 
desalination methods in the form of integrated systems. 

Low saline mine waters (from the II group) are used as a source of drinking 
water in the following coal-mines in Poland: 

• “Pokój” (Ruda Śląska), 
• “Rydułtowy”, 
• “Piast”. 

Fig. 10-12 presents the flow diagram of mine water treatment by RO in the 
coal-mine  “Pokój”. The mine water is taken from the depth of 450 m and is 
subjected to the following processes: coagulation-flocculation, pressure filtration, 
microfiltration 25 µm and 5 µm, two-stage RO and degassing. In order to prevent 
sulfate precipitation on the membrane surface, the antiscalant SHMP (sodium 
hexametaphosphate) is added to the stream before the membrane installation. Due 
to the very good quality of permeate that is much better than drinking water 
standards, about 8-10% of the pre-treated mine water is mixed with the RO 
product. The installation produces 800 m3/day of drinking water with 50% 
recovery at a  total water cost of 0.41 $/m3 [52]. 

SDS < 4

Recovery – 50%  
cost 0.41 $/m3

drinking 
water pH 

adjustment 

pH 
adjustment

coagulation/ 
flocculation

pressure 
filtration

SHMP

25 µm 5 µm

RO IIodesorber 
CO2

8-10%pH 
adjustment
(NaOH)

disinfection

(NaOCl)
Hydranautics

concentrate (storage in 
excavations)

mine water

? P = 1.5 MPa

 

Fig. 10-12. Flow diagram of mine water desalination by RO in the coal-mine “Pokój” 
(based on [52]) 

 

10.1.3. Water demineralization 

Industry uses large volumes of water (Table 15) and much of the water should 
meet potable quality standards or even requires further treatment to reduce the 
content of mineral and organic substances. The quality of water used for industry 

109



 

 

varies considerably from one industry to another. Treated water is frequently used 
in the following industries: power generation, food and beverage application, 
pharmaceutical production, metal finishing and microelectronics manufacturing. 
Taking into account such parameters as conductivity, total dissolved solids (TDS), 
hardness, alkalinity, silica, etc. the following water types can be distinguished: 
softened, dealkalized, deionized, purified, apyrogenic, high purity, and ultrapure 
(Table 16). 

Table 15. Water demand of various industrial sectors [53] 
Industry Water demand 
Paper 29 m3/t paper produced 
Brewing 10-15 m3/m3 beer 
Dairy 140 m3/m3 milk 
Sugar  8 m3/t sugar 
Textile 100 m3/t fabric processed 
Power 3 m3/MWh for steam, 

60 m3/MWh for cooling 
 

 
Table 16. Industrial water quality standards [53] 

 
Parameter 

Water 

softened dealkalized deionized purified apyrogenic 
high 
purity 

ultrapure 

Conductivity, 
µS/cm 

  20 5 5 0.1 0.06 

Resistivity, 
MΩ ·cm 

  0.05 0.2 0.2 10 18 

TDS, 
mg/dm3 

  10 1 1 0.5 0.005 

pH   5-9.5 6-8.5 6-8.5 
6.5-
7.5 

 

LSI1 −1 - +1 −1 - +1      
Hardness, 
mg 
CaCO3/dm3 

20  0.1 0.1 0.1  0.001 

Alkalinity, 
mg 
CaCO3/dm3 

 30      

Silica, 
mg/dm3 

  0.5 0.1 0.1 0.01 0.002 

SDI2   5 3 3 1 0.5 
Bacteria, 
CFU/ml 

   10 1 1 1 

Pyrogens, 
EU/ml 

    0.25  0.25 

1Langelier index    2silt density index 

 

110



 

 

Water demineralization by ion exchange is a common unit operation in 
industrial water production, especially for boiler feed water. Ion exchange 
processes fall into one of several categories: softening, dealkalization and 
demineralization. By applying both cation and anion exchangers it is possible to 
remove ionic constituents which may cause scaling in a steam generator. 
Depending on the water source, the water is pretreated to reduce the suspended 
solids, colloids and total dissolved solids (TDS) load to the ion exchange unit. 
Methods of pretreatment include coagulation and filtration, adsorption and 
decarbonization with lime (Fig. 10-13). 

demineralized
water

filtration adsorption

decarbonization with lime 

coagulation
or

settling tank

filtration cation 
exchanger

anion 
exchanger

mixed
exchanger

decarbonization-coagulation-filtration - ion exchange

 

Fig. 10-13. Conventional water demineralization technology (based on [52]) 

Although ion exchange itself does not directly consume energy, there are 
several problems with using this unit process alone which involve 

• short operating cycles of ion exchangers due to the quick exhaustion of 
ion exchange capacity, 

• high amounts of post-regeneration wastewater, 
• difficulties in producing high quality water, 
• potential for unacceptable levels (peaks) of contamination in effluent. 

These factors are likely to contribute to an increase in pollution in the environment 
as well as to high operating costs for water demineralization. These disadvantages 
can be overcome by applying the following membrane  processes in pure water 
production: 

• reverse osmosis, 
• microfiltration,  
• ultrafiltration, 
• electrodialysis,  
• electrodialysis reversal, 

111



 

 

• electrodeionization . 
In many cases, more than one unit process is employed to achieve the final desired 
quality.   The most common advanced separation systems are as follows: 

• integrated system:  reverse osmosis – ion exchange or 
electrodeionization, 
• integrated system: electrodialysis – ion exchange,  
• multi-stage reverse osmosis, 
• with microfiltration or ultrafiltration  

 - as a pre-treatment process before demineralization,  
- as a post-treatment of deionized water, 

• tri-membrane system. 

Generally, reverse osmosis (or electrodialysis) prior to ion exchange (Fig. 10-
14) reduces the content of total dissolved solids in the feed water, thus bringing 
about a large reduction in the ion exchanger load. The advantages of applying 
reverse osmosis as a pre-demineralization step before ion exchange can be 
summarized as follows: 

- ion exchangers operate at better conditions producing high quality water, 
- the duration of the operation cycle of ion beds is extended, 
- the number of bed regenerations is reduced and as a consequence the usage 

of chemicals is also reduced,  
- the physical stability of ion exchangers is improved, 
-    there is no secondary pollution of purified water, 
- UV disinfection of water is more efficient, 
- the installation capacity increases, whereas overall dimensions decrease, 

very often only a mixed ion exchange bed (instead of a two-bed system consisting 
of a cation exchanger and an anion exchanger) is sufficient to produce 
demineralized water. 

Feed water

pre-treatment MF
10 µm

reverse

osmosis

retentate

ion exchanger
or

electrodeionization

pump

demineralized water  

Fig. 10-14. Integrated system – reverse osmosis-ion exchange (based on [52]) 

112



 

 

An integrated system consisting of reverse osmosis and electrodeionization is 
another method of water demineralization producing product of excellent quality 
(see chapter 6.4.3).  Such a system is applied in the Heat and Power Generating 
Plant EC Wrotków/Lublin (Poland) (Fig. 10-15) to produce water for steam 
turbines. The feed water is taken from a nearby lake and after pre-chlorination is 
directed to accelerators where decarbonization by lime milk occurs.  The 
successive treatment steps involve multilayer filtration, filtration through an 
activated carbon layer, softening by the Upcore system, microfiltration through a 
5 µm filter, two-stage reverse osmosis and electrodeionization. The quality 
parameters of the feed, RO permeate and product water are given in Table 17. 

 

Fig. 10-15. Production of ultra-pure water in an integrated system: RO-EDI (Heat and 
Power Generating Plant EC Wrotków/Lublin) (based on [54]) 

 

Table 17. Water analysis in an integrated system RO-EDI (Heat and Power 
Generating Plant EC Wrotkow/Lublin) [54] 

Parameter Feed water RO permeate Water after EDI 

Conductivity, µS/cm 
Chlorides, mg/dm3 
Sulfates, mg/dm3 
Silica, mg/dm3 

499 
14.2 
24.9 
24.1 

8.2 
0.04 
0.1 

0.055 

                0.06 
< 0.03 

             < 0.1 
             < 0.006 

Organic carbon,  
mg/dm3 

9.0 < 0.2 < 0.2 

Ba, mg/dm3 
Ca, mg/dm3 
Mg, mg/dm3 
Na, mg/dm3 

0.055 
91.3 
5.7 
6.0 

0 
0.007 
0.001 
0.69 

0 
0 

0.003 
0.002 

113



 

 

 
 

The second integrated system of water demineralization consists of 
electrodialysis  reversal (EDR) followed by ion-exchange (Fig. 10-16). In the 
Power Plant Gulf Coast (Texas, USA), with the Brazos River as the source, plant 
water is pretreated and demineralized  to feed two 8.75 MPa waste heat recovery 
units at up to a maximum flow of 14,500 m3/day. River water pre-treatment 
consists of chlorination, lime-softening clarification using a polymer and coagulant 
followed by multi-media filtration. The pretreated river water is then roughly 
demineralized in an electrodialysis reversal membrane system with further 
demineralization by ion-exchange. The ion-exchange system consists of cation and 
anion-exchange resin beds followed by mixed-bed polishing [55]. 

filtration

Brazos
River

Cl2 coagulant

demineralized water

zbiornik

zbiornik

EDR

EDR

zbiornik

ion-exchange

clarification tank

tank

EDR

EDR

tank

polymer

Q = 14500 m3/day, start-up 1986
lime

cation
exchanger

anion 
exchanger

mixed 
bed

 

Fig. 10-16. Water demineralization in an integrated system EDR-IE in Power Plant 
Gulf Coast (Texas, USA) (based on [55]) 

The application of EDR as a pre-treatment step before ion-exchange brings 
about the following benefits: 

- the number of bed regenerations is reduced, 
- the usage of chemicals is reduced, 
- the amount of post-regeneration wastewater is reduced, 
- the physical stability of ion exchangers is improved, 
- the overall costs are reduced. 

114



 

 

A two-stage RO membrane system can also be useful in water 
demineralization. In this system, the same membrane type can be applied in both 
stages or the membrane material may differ. The main disadvantage of such a 
multi-stage RO arrangement is its sensitivity to feed water pollution. The value of 
the SDI (silt density index) for raw water should be lower than 5. The two-stage 
RO treatment system is successfully used in the Heat and Power Generating Plant 
EC Żerań (Warsaw, Poland) (Fig. 10-17). Due to the poor quality of the feed water 
from the Vistula River, pre-treatment is very extensive. It involves successive unit 
processes: chlorination by chlorine dioxide, decarbonization by calcium hydroxide, 
coagulation by ferric sulfate aided with polyelectrolyte and filtration on gravel and 
anthracite-sand filters. Between the filtration stages a disinfecting agent as well as 
coagulant and flocculant are added to the treated water. The polishing step before 
RO includes adsorption and microfiltration with a 5 µm membrane filter. The two-
stage RO system has a capacity of 700 m3/h and consists of more than 1000 
Filmtec spiral wound modules placed in 168 pressure vessels. The plant operates at 
75% recovery under a pressure of 1.6 MPa. The treatment effects are shown in 
Table 18. 

RETENTATE – water for 
filter rinsing

filtration

adsorption

PERMEATE –
demineralized water

Vistula 
river

heating ClO2

decarbonization

coagulation

Ca(OH)2
polyelectrolyte

filtration

NAClO

HCl

Al2(SO4)3

flocculant

microfiltration

RO
Io

RO Io

RO
Io

RO
IIo

RO
IIo

NaOH

pH adjustment

5µm

 
Fig. 10-17. Water demineralization installation at the Heat and Power Generating 

Plant EC Żerań (based on [52]) 

 

115



 

 

Table 18. Treatment effects for the water demineralization plant at the Heat and 
Power Generating Plant EC Żerań [52] 

Treatment 
step 

pH Conductivity, 
µS/cm 

Hardness, 
mg/dm3 

Oxygen 
demand, 
mg/dm3 

SiO2, 
mg/dm3 

Turbidity, 

TU 

SDI 

Vistula 
River 

7.6 640 250 9.8 8.2 - - 

After 
decarboniza-
tion and 
coagulation 

 
9.8 

 

 
500 

 
125 

 
4.3 

 
1.9 

 
2.2 

 
4.0 

After 
filtration 
and dosing 
of chemicals 

 
6.8 

 
510 

 
113 

 
1.6 

 
1.6 

 
- 

 
1.8 

After 
adsorption 

 
6.7 

 
512 

 

 
110 

 
1.1 

 
1.5 

 
0.02 

 
1.6 

Permeate 4.9 13.7 0.15 1.0 0.05 - 0.2 

 
 

Low-pressure membrane processes such as microfiltration and ultrafiltration 
can also be applied in water demineralization: 1) as a preliminary step prior to 
water deionization by ion exchange or reverse osmosis or 2) as a post-treatment 
step of deionized water (Fig. 10-18).  Proper pretreatment of the stream prior to the 
membrane or ion-exchange system is critical because pretreatment increases the 
lifetime of membranes or resins. In some ion-exchange installations, 
demineralization is followed by a final filtration (MF or UF) step to reduce the 
content of colloidal silica. For example, the silica concentration in boiler feed water 
should be less than 0.01 mg/dm3, but ion-exchangers remove only ionic silica, 
whereas colloidal silica can be eliminated by UF/MF membranes. 

feed 
water

feed 
water

pre-
filtration

Microfiltration
Ultrafiltration

cation 
exchanger

anion 
exchanger

reverse  
osmosis

ion
exchanger

Final 
filtration

deminera-
lized water

pre-
treatment

Microfiltration
Ultrafiltration

ion
exchange

a

b

 
Fig. 10-18. Application of MF/UF in water demineralization: a) as pre-treatment, b) as 

post-treatment (based on [52]) 

116



 

 

The most extended integrated configuration in water demineralization consists 
of ultrafiltration, electrodialysis reversal, reverse osmosis and ion exchange (UF-
EDR-RO-IX). This system is used in a nuclear power station due to the high 
quality product – ultrapure water with a conductivity approximately less than 0.06 
µS/cm. The Braidwood Nuclear Station (Fig. 10-19) is a two-unit, 2350 MW plant 
located south of Chicago supplied by the Kankakee River. The demineralizer has a 
designed capacity of 700 m3/day. River water pre-treatment consists of a polymer 
feed and lime softening clarification followed by sand and activated carbon 
filtration. The water is further treated and demineralized in a multimembrane trailer 
which includes UF, EDR and RO. The RO permeate is then fed to an ion-exchange 
demineralizing system consisting of cation and anion-resin beds followed by a 
mixed-bed polisher. 

Kankakee
River 

Cl2 lime softening
adsorption

RO 

Cl2
filtration

UF

EDR 

Q = 700 m3/d

cation exchangeranion exchangermixed bed

demineralized 
water

Start up 1988
 

Fig. 10-19. Integrated system – UF-EDR-RO-IE in the 
uclear Power Plant 
Braidwood/Chicago (USA) (based on [55]) 

 

10.1.4. Drinking water production by natural water treatment 

Conventional water treatment plants supplying drinking water involve several 
unit processes in various combinations (Fig. 10-20). The specific combination of 
selected unit processes depends on the quality of raw water. In the case of clean, 
unpolluted water disinfection is sufficient to meet the microbiological quality 
requirements. In contrast, water containing solutes, colloids and particulates may 
require many unit processes (oxidation, coagulation, sedimentation, filtration, 
adsorption, and disinfection) to achieve the required drinking water standards. In 
traditional water treatment processes the use of coagulants and flocculants is 

117



 

 

necessary to destabilize and agglomerate colloids. As a consequence, these 
chemicals are present in the generated sludge thus creating a large disposal 
problem. Moreover, the treated water may also contain residual coagulants if the 
coagulation is not correctly controlled or operated. 

disinfection

disinfection

disinfection

disinfection

coagulation

filtration

filtration

filtrationcoagulation

adsorption PAC

sedimentation

oxidation oxidation oxidation

adsorption GAC

1

3

2

4

5

6  
Fig. 10-20. Conventional natural water treatment technology (GAC – granular 

activated carbon, PAC – powdered activated carbon) (based on [56]) 
 

Membrane technologies are receiving special recognition as alternatives to 
conventional water treatment in that they can often overcome the limitations of 
conventional methods. In principle, correctly selected membranes are able to 
eliminate all water pollutants without using chemicals.  

The pressure membrane processes are the most suitable in drinking water 
production: 

- microfiltration (MF) can be used in water clarification, 
- ultrafiltration (UF) rejects suspended solids and provides an absolute 

barrier for all microorganisms; thus it can be used in water clarification 
and disinfection, 

- nanofiltration (NF) removes all colloids, small organic substances and 
bivalent salts; thus it can be used for removing color and softening and 
sometimes for removing micropollutants [57, 58], 

- reverse osmosis (RO) removes monovalent ions and most small organic 
substances; thus it is applied in water desalination and micropollutant 
removal. 

New membrane technologies feature the use of low pressure systems that 
significantly reduce energy as well as operation and maintenance costs. One of the 
key issues in membrane applications is the possibility for the removal of 
disinfection by-products such as trihalomethanes (THMs) and haloacetic acids 

118



 

 

(HAAs) as well as the elimination of illness-causing microorganisms such as 
Giardia and Cryptosporidium. 

 Due to the improvements made in membrane technology and the 
implementation of new water quality requirements that exceed the capabilities of 
existing treatment processes, membranes are now cost-competitive alternatives for 
many treatment applications. 

A major area of membrane development for municipal drinking water supplies 
is desalination (see Chapter 10.1.1). Electrodialysis (ED) and reverse osmosis (RO) 
compete with thermal processes such multistage flat evaporation (MSF) or multiple 
effect distillation (MED).  Nanofiltration is the second largest process in water 
treatment for softening and the removal of disinfection by-product precursors. The 
advantages of nanofiltration as a method of water softening are as follows: 

•  smaller footprint (smaller volume of devices), 
• lack of sludge (huge amounts of sludge are generated during chemical 

softening), 
• less demand for chlorine (disinfection) due to a lower content of organic 

compounds in the permeate, 
• stability of operation independent of variations in feed water quality, 
• flexibility in installation capacity, 
• better quality of purified water, 
• better removal of organic and mineral substances, 
• removal of bacteria and viruses, 
• simplicity of maintenance.  

Although there is great potential for membrane processes in replacing 
conventional water treatment methods, it has been found that integrated systems 
are the most efficient in drinking water production. Such systems consist of 
traditional unit processes (coagulation, filtration, adsorption) and a single or a set 
of membrane installations. Pre-treatment is required to remove excessive 
suspended solids and other constituents that would foul the membrane surface. This 
pretreatment is usually made by conventional methods. Among the membrane 
techniques, the most commonly used process for the production of drinking water 
is RO, but NF is now emerging as a viable alternative to conventional water 
treatment because it can operate at lower pressures and higher recovery rates than 
RO systems. NF is also cost-effective in many groundwater softening applications 
where the incoming turbidity is low.  

The Méry-sur-Oise Water Treatment Plant (WTP) (France) uses nanofiltration 
(NF) as a final barrier in treating surface water (Fig. 10-21). This plant has been in 
operation since 1999 and has a capacity of 140,000 m3/day. The source water (Oise 

119



 

 

River ) is characterized by great fluctuations in organic content, suspended solids 
concentration and pesticide concentration. Extended pre-treatment includes 
coagulation, flocculation and settling in a ACTIFLO settler, ozonation, filtration 
through a two-layer sand and anthracite bed preceded by a second injection of 
coagulant and followed by microfiltration. Coagulation is carried out using 
polyaluminum chloride (PAX) and an anionic polyelectrolyte. This specific 
pretreatment sequence minimizes the SDI of feed water entering the NF modules. 
The NF installation with Filmtec spiral wound membranes operates at 1 MPa with 
an 85% conversion rate. Post-treatment consists of removing excess CO2, using 
degassing towers, UV disinfection and pH adjustment. The quality of the product 
water meets all drinking water standards – the pesticide concentration was reduced 
from 1 µg/dm3 (in the raw water) to 0.1 µg/dm3, whereas the TOC value was 
lowered from 10 mg/dm3 to 0.7 mg/dm3. The water taste also improved due to a 
reduced chlorine demand. 

NF

Oise 
River

treated water 
tank

to distribution

clarification
ACTIFLO

ozonation

UV

filtration 

pump

PAX

H2SO4

sludge

PAX

MF

NaOH

HOCl

tank

multi-layer
filter

 
Fig. 10-21. Process flow diagram for the Méry-sur-Oise WTP (based on [59]) 

 

Sometimes the integration of conventional treatment methods with low-
pressure membrane processes (MF/UF) is sufficient to produce potable water. 
Low-pressure membrane processes are often integrated with coagulation [60-63], 
activated carbon adsorption or ion exchange [64-67]. The main advantage of 
UF/MF processes lies in removing Giardia and Cryptosporidium from natural 
water.  

The Bexar Met WTP (Texas, USA) uses UF to treat surface water (Fig.10-22). 
The plant has been in operation since 2000 and the main driver of applying UF was 
the presence of protozoa Cryptosporidium in the source water (Medina River). 
Water in the Medina River can have high turbidity (above 2,000 NTU), but overall 
has a low TOC (below 3 mg/dm3). Traditional treatment involves preliminary 

120



 

 

sedimentation, coagulation by ferric chloride and sedimentation with the use of 
superpulsator clarifier. For improved removal of micropollutants, PAC is added in-
line to the treated water twice. The Aquasource UF membrane modules operating 
in dead-end mode have been applied and the turbidity of permeate was lowered to 
the value of 0.01-0.06 NTU. 

UF

Medina 
River

sludgetreated water
tank

sedimentation

to distribution

preliminary
sedimentation

FeCl3

coagulation and 
flocculation

PAC

PACCl2

 
Fig. 10-22. Process flow diagram for the Baxer Met WTP (based on [68]) 
 

10.2. Wastewater  

10.2.1. Treatment of oil emulsions 

The treatment of oil emulsion wastewater is of crucial importance because this 
type of effluent is harmful to sewage systems as well as to the environment. When 
oil emulsion wastewater is discharged to sewage system it can 
 - disturb mechanical and biological treatment, 
 - cause an adverse effect on sewerage. 
When oil emulsion wastewater is discharged to surface waters it can 
 - make water treatment difficult, 
 - limit the water usability for municipal needs and recreation. 

Oil content in emulsion wastewater amounted to a few dozen kg/m3 (1-10%).  
Oil emulsions are used in the machine-building industry, in the metallurgical 

industry and in the iron and steel industry to 
 - cool the treated devices and elements, 
 - decrease  friction between metal elements, 
 - prevent treated elements from sticking together, 
 - prevent corrosion. 

121



 

 

Oil emulsions contain oils (mineral, vegetable, synthetic), fatty acids, emulsifiers 
(anionic, nonionic surfactants), corrosion inhibitors and biocides.  

Ultrafiltration can be used in oil emulsion effluent treatment. The feed stream 
is divided into two streams (Fig. 10-23): 

- permeate without oil (< 10 mg/dm3) containing mineral and small-
molecular weight organic compounds (corrosion inhibitors, emulsifiers, 
antifoaming agents), 

 - retentate (concentrate) of oil emulsion containing 30-70% of oil. 
The received permeate can be directed to further treatment by RO, adsorption or 
biological degradation. Retentate can be concentrated to 5-10% of the initial 
volume of wastewater and then can be subjected to further concentration by 
centrifugation and finally combustion. 

Prior to proper treatment, the used oil emulsions should be pre-treated. The 
pre-treatment of oil emulsions includes  mixing, removal of non-emulsified oils by 
drift fender and removal of solid impurities by filtering and centrifuging. Then a 
portion of the pre-treated exhausted oil emulsion is directed to the UF modules. 
The process is carried out as a batch system, i.e. with retentate recirculation to 
receive the desired degree of concentration.  Regeneration of membrane modules is 
necessary after each batch.  

There are many variations of UF/MF membrane systems in oil emulsion 
treatment: 
- ultrafiltration, permeate subjected to further treatment in a wastewater treatment 
plant, 
- ultrafiltration with permeate reuse in the technological process, 

- combination of micro- and ultrafiltration with permeate recirculation to 
the technological process. In the MF process, oil emulsion effluent having a 1% 
concentration is pre-concentrated to 10%. This concentrate is directed to the UF 
installation where further concentration occurs. Permeates from both MF and UF 
are mixed and reused in the technological process. 

oil emulsion effluents

oil content: 1-10%

permeate (without oil)

to post-treatment (biological
degradation, RO, adsorption)

retentate, oil content: 30-70%,
to further concentration by centrifugation and combustion

ULTRAFILTRATION

 
Fig. 10-23. Principle of oil emulsion effluent treatment by ultrafiltration 

122



 

 

10.2.2. Regeneration of electrophoretic painting baths 

Electrophoretic painting involves using charged paint particles. The cleaned 
metal parts to be coated are immersed in a tank of electrodepostion paint and the 
current is activated so that the charged paint particles are deposited on a metal 
surface. Usually, the electrophoretic painting bath contains a suspension of charged 
resin particles, pigments, surfactants, stabilizers and organic solvents. 

The UF process is directly applied to treat the exhausted electrophoretic 
painting bath thus enabling 

- retention of colloidal particles of paint, 
- removal of excess solvent and  “alien” ions from the exhausted painting bath, 
- water recovery.  
During ultrafiltration of the electrophoretic painting bath the retentate is 

recirculated to the coating bath to keep a constant concentration of paint, whereas 